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3—-1. N REEES (1)

(1) HAXESE (Test Recipe)
NR (RSS 15) 100 (BEE)
HenEE (Zn0) 5
ATT) B (Stearic Acid) 1
HAFA—HR>ITSvsH (Carbon Black) 50
+27Fo&%7aERF 1)L (Process 0il) 5
ERAR E A (Accelerator) Al &2

(2) HER#EE (Test Results)
No.

HE 1 2
H2+5—TRA (DPTT) 3 -
Hot>5—TT (IMTD) - 3

L—=—2Xa—FKE& (Mooney Scorch Test) : M L1, 125°C

Vm 19.0 16.0
ts (min) 5.8 11.6
t 35 (min) 6.9 16.4
t A30 (min) 1.1 4.8
FTaS5RAMA—%—5AER (Curelastometer Test) : 8§ ==+3°  2mm, 140°C
t 10 (min) 1.7 3.4
t 90 (min) 3.3 9.7
t 90— t 10 (min) 1.6 6.3
MILYE (N-m) 3.5 2.6
5|3EERXER (Tensile Test) : 140°CF L XNk

e DomRESR (i) | S 12

T8 (MPa) 26. 1 19.0
EsB (%) 470 500
M 200 (MPa) 10. 1 4.9
M 300 (MPa) 17.2 9.5
Hs (JIS, A) 69 62




3—2. N RBEE&S (2

(1) HAXESE (Test Recipe)

NR (RSS 18) 100 (E=%D)

HinEE (Zn0) 5
ATT) B (Stearic Acid) 1
HEfiFEC C (CaC03) 50
HORFRAR 2 F (Accelerator) Al 52
(2) AE&#EE (Test Results)
No.

EE 1 2 3
Ho+>—TRA (DPTT) 3.0 3.0 3.0
Hot5—EZ (ZnEDC) - 1.0 -
H>ot5—HM (CMBT) - - 1.0

L—=—X2—FiAER (Mooney Scorch Test) : M L1, 125°C

Vm 18.5 25.4 32.4

ts (min) 6.4 1.8 1.4

t 35 (min) 8.2 2.8 2.3

t 430 (min) 1.8 1.0 0.9
FaS5RAMA—%—E& (Curelastometer Test) : 6 =+3° , 2mm, 100°C

t 10 (min) 21.5 5.4 -

t 90 (min) 72.1 18.9 -

t 90— t 10 (min) 44 6 13.5 -
FaS5RAMA—%—E& (Curelastometer Test) : 6 =+3° , 2mm, 110°C

t 10 (min) 12.9 3.0 -

t 90 (min) 26.9 1.6 -

t 90— t 10 (min) 14.0 4.6 -
FaSRAMA—4F2—HE: 6=+3" , 2mm, 120°C

t 10 (min) 5.8 1.8 1.1

t 90 (min) 10. 1 4.2 3.2

t 90— t 10 (min) 4.3 2.4 2.1
FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 130°C

t 10 (min) 3.2 1.2 0.8

t 90 (min) 5.4 2.8 2.1

t 90— t 10 (min) 2.2 1.6 1.3
FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 140°C

t 10 (min) 1.9 0.7 0.6

t 90 (min) 3.3 2.0 1.4

t 90— t 10 (min) 1.4 1.3 0.8




3—3. S B REBEH

(1) EAXBE (Test Recipe)
SBR 1502 100 (EE8P)
HinEE (Zn0) 3
ATT) B (Stearic Acid) 3
HAFA—HR>ITSvsH (Carbon Black) 50
FI2TFoRITAELRFAIL (Process 0il) 9
o E (Sul fur) Al 5
AR HEF (Accelerator) Al 52
(2) AER#EE (Test Results)
No.

HE 1 2
Ho+>—TRA (DPTT) 2.0 0.3
H+53—DM (MBTS) - 1.0
% #| (Sulfur) - 2.0

L—=—Xa—F Bk (Mooney Scorch Test) : M L1, 125°C

Vi 43.5 411
t5 (min) 5.6 15.3
t 35 (min) 1.2 20.4
t A30 (min) 1.6 5.1
FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 155°C
t 10 (min) 0.9 2.6
t 90 (min) 2.8 11.3
t 90— t 10 (min) 1.9 8.7
FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 165°C
t 10 (min) 0.6 1.5
t 90 (min) 2.0 6.5
t 90— t 10 (min) 1.4 5.0




No.
EE 1 2
5|5EEXER (Tensile Test) : 155°C 7 L R MN&k
INEREER (min)
T8 (MPa) 5 26.8 10.5
7 23.2 20.9
10 22.7 24.3
15 23.0 24.2
20 22.3 23.5
s 2s 24
EB (%) 5 590 720
Ji 580 690
10 560 590
15 540 470
20 510 410
e osof 0 | a0
M200 (MPa) 5 5.3 2.3
7 5.0 3.8
10 5.7 6.0
15 5.7 1.5
20 5.6 8.1
) R 56 | 88
M 300 (MPa) 5 10. 4 3.4
Ji 10.7 8.0
10 10. 3 11.6
15 11.3 14.4
20 11.2 15.7
s oom3 3
Hs (JIS, A) b 59 54
7 60 57
10 61 61
15 61 63
20 61 64
30 61 65




3—4. N B REBEHS

(1) #AKEE (Test Recipe)

AfLE BEC&

NBR 1042 100 (EE8) 100 (EEEP)

HenEE (Zn0) 5 5

ATT) Uk (Stearic Acid) 1 1

DOP (Plasticizer) 15 15

R (Sulfur) 0.1 0.1

SRF-LS h—AR>TS w4  (Carbon Black) 65 -

TAD— - L— (Clay) - 65

NOFRAR EEFI (Accelerator) Al &2 Al &2

(3) AER#KEE (Test Results)
[i= ABLE BECE
No.

EE 1 2 3 4
H2+5—TRA (DPTT) 3.0 - 3.0 -
Hot5—TT (IMTD) - 3.0 - 3.0
Ho+5—DM (MBTS) 0.5 0.5 0.5 0.5

L—=—X2—FiAER (Mooney Scorch Test) : M L1, 125°C

Vm 40.5 30.5 32.5 32.0
ts (min) 4.1 15.2 4.7 1.6
t 35 (min) 5.3 18.0 5.8 15.2
t 430 (min) 1.2 2.8 1.1 7.6
Fa15RAMA—42—5E& (Curelastometer Test) : 8 ==+3° , 2mm, 140°C
t 10 (min) 2.0 5.8 1.6 2.9
t 90 (min) 13.8 32.3 7.3 10.2
t 90— t 10 (min) 11.8 26.5 5.7 1.3
MILYE (N-m) 6.0 2.6 3.6 2.3
Fa15RAMA—2—5E& (Curelastometer Test) : 8 ==+3° , 2mm, 150°C
t 10 (min) 1.3 3.6 0.8 1.8
t 90 (min) 9.3 17.4 2.9 10.5
t 90— t 10 (min) 8.0 13.8 2.1 8.7
MILYE (N-m) 5.7 2.5 3.5 2.4
FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 160°C
t 10 (min) 0.8 2.1 0.7 1.1
t 90 (min) .4 9.8 1.9 5.9
t 90— t 10 (min) 4.6 1.1 1.2 4.8
ML E (N-m) 5.8 2.6 3.6 2.4




=) ABEE BEA
No.
EE 1 2 3 4
5|5EEXER (Tensile Test) : 150°C 7 L X Mn&k
IEREFRE (min)
TB (MPa) 5 15.3 - 12.5 -
10 15.1 7.3 11.1 11.0
15 15.5 12. 4 11.1 11.0
20 15.5 14. 4 11.0 11.9
30 15.4 15.9 10.7 10.7
o ao| w9 | as1 | 103 |11
EsB (%) 5 460 - 650 -
10 430 1000 590 920
15 430 890 560 810
20 410 830 560 820
30 370 790 540 790
om0 | 760 | 560 | 7190
M 300 (MPa) 5 11.1 - 3.2 -
10 11.9 2.5 4.9 3.3
15 12. 4 4.1 5.2 4.0
20 12.3 5.2 5.1 4.2
30 12.9 5.5 5.2 3.9
| B3 | 51 | 49 | 39
Hs (JIS, A) 5 66 - 62 -
10 68 55 63 55
15 68 59 63 58
20 68 61 63 57
30 69 61 62 57
40 68 61 64 58




3—- 5. EP DMBEES (1)

(1) HAXESE (Test Recipe)

EPDM (ENB%A ) 100 (EE8P)
mWinEE (Zn0) 5

ATT) B (Stearic Acid) 1
HAFA—HR>ITSvsH (Carbon Black) 50
+2Fo%7aERF AL (Process 0il) 5

o E (Sul fur) 1.5
IERAR E A (Accelerator) Al &2

(2) RERFEER (Test Results)

No.
EE 1 2 3
Ho+>—TRA (DPTT) 1.5 - -
Hot>5—TT (IMTD) - 1.5 -
Hot5—TS (TMTM) - - 1.5
o5 —M (MBT) 0.5 0.5 0.5
L—=—X2—FiAER (Mooney Scorch Test) : M L1, 125°C
Vi 36.5 33.0 32.0
ts (min) 1.8 15.5 13.5
t 35 (min) 13.7 28.3 .
t 430 (min) 5.9 12.8 15.1

FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 160°C
t 10 (min) 1.2 1.6 2.0
t 90 (min) 9.3 6.7 6.3
t 90— t 10 (min) 8.1 5.1 4.3
MILYE (N-m) 3.9 4.0 3.6

5|3EEkER (Tensile Test) : 160°C 7 L X%k

_______________________ hogResE  (min) | 12 10 ) 10
T8 (MPa) 20.0 19.0 19.1
EB (%) 480 470 500
M?200 (MPa) 6.3 6.5 6.4
M 300 (MPa) 11.2 10. 4 9.6
Hs (JIS, A) 70 11 I




(1)

(2)

3—-6. E P D MBEES (2)

HARAES (Test Recipe)
EPDM (ENB%A ) 100 (EE5R)
HinEE (Zn0) 5
ATT) B (Stearic Acid) 1
HAFA—HR>TSvH (Carbon Black) 50
+2Fo%7aERF AL (Process 0il) 5
R (Sulfur) Al &
IERAR E A (Accelerator) Al &2
AERFER (Test Results)
No.

EE 1 2 3
Hot5—TRA (DPTT) 0.8 - 0.8
Yot 5—TT (INTD) 0.8 0.8 0.8
Ho+5—TE (TeEDC) 0.8 - -
Ho+5—B2Z (ZnBDC) - - 2.0
Hot+5—CcM (CBS) 1.5 1.2 -
% #| (Sulfur) 1.5 1.5 -
2T xI)LR - - 2.0

Li—=—Xa—FiKE& (Mooney Scorch Test) : M L1, 130°C

Vn 37.0 36.5 34.5
t5 (min) 7.5 12.7 15.0
t 35 (min) 10.7 13.9 33.3
t 430 (min) 3.2 1.2 18.3
FaS5RAMA—%4—E& (Curelastometer Test) : 6 =+3° , 2mm, 160°C
t 10 (min) 1.7 2.6 4.0
t 90 (min) 5.6 9.0 11.6
t 90— t 10 (min) 3.9 6.4 1.6
ML B (N-m) 4.5 4.1 3.0
513RERER (Tensile Test) : 160°C T L X jnkk

e DoEREFRR (min) | 10 1] o b

T8 (MPa) 17.4 18.3 20.4
EB (%) 350 440 590
M100 (MPa) 5.2 8.1 6.4
M?200 (MPa) 9.7 12.9 9.8
Hs (JIS, N) 71 13 12






